
S E R V I C E

Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

JNA600SA

I0300056

IPL, 600 S, 2003-01, 106 30 80-61

600 S

106 30 80-61

11
www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



ROTARY LAWN MOWER - - MODEL NUMBER 600S (JNA600SA)

ROTARY LAWN MOWER - - MODEL NUMBER 600S (JNA600SA)

KEY PART
NO. NO. DESCRIPTION

1 532850735 Control Bar
2 532166355 Upper Handle
3 532159354 Lower Handle
4 532131959 Handle Bolt   5/16-18 x 3/4
5 532158755 Pan Head Machine Screw  1/4-20 x 2.12
 6 532851462 Throttle Control
8 532130861 Engine Zone Control Cable
9 532063601 Locknut  1/4-20
10 532750097 Hex Washer Head Screw  #10-24 x 1/2
11 532125162 Up-Stop Bracket
12 532066426 Wire Tie
13 532051793 Hairpin Cotter
14 532153638 Rope Guide
15 532136376 Handle Knob
17 532111190 Cable Clamp
18 532087930 Cable Clip
19 532083816 Thread Rolling Screw  #10-32 x 5/8
21 532140836 Wheel Adjuster Bracket (LF/RR)
24 532170977 Handle Bracket Assembly (Left)
25 532170975 Handle Bracket Assembly (Right)
26 532140996 Wheel Adjuster Bracket (RF/LR)
27 532146630 Spacer
29 532141730 Selector Spring
30 532087877 Selector Knob
31 532087589 Torsion Spring
33 532147286 Hinge Rod
34 532087593 Housing Bracket
35 532750149 Discharge Guard Assembly
36 532149857 Axle Arm Assembly
37 532062335 Belleville Washer  1/2
38 532142748 Shoulder Bolt  3/8-16
39 532148436 Wheel & Tire Assembly

KEY PART
NO. NO. DESCRIPTION

42 532077400 Hubcap
43 532149741 Screw  5/16-18 x 3/4
44 532125424 Handle Support Bracket (Right)
45 532125423 Handle Support Bracket (Left)
47 532176824 Lawn Mower Housing
48 532139790 Front Baffle
- - 532125046 Rear Baffle (Not Shown)
50 532751592 Locknut  3/8-16
51 532850999 Hex Head Tread Rolling Screw 3/8-16 x 1
52 532850977 Blade Adapter
53 532850972 20" Blade
54 532851074 Hardened Washer
55 532850263 Helical Lockwasher  3/8
56 532851084 Hex Head Screw  3/8-24 x 1 Grade 8
57 532701313 Spacer
59      - - - Engine - Briggs & Stratton Model No. 9D902

(Order parts from engine manufacturer)
60 532750097 Hex Washer Head Screw 10-24 x 1
61 532125207 Bracket
62 532140543 Skirt
63 532053998 Washer
64 532107339 Danger Decal
65 532164265 Handle Grip
66 532083923 Nut
67 532128415 Pop Rivet
- - 532162300 Warning Decal (not shown)
- - 532172782 Operators Manual, English
- - 532172783 Operators Manual, French
- - 532176823 Repair Parts Manual

NOTE: All component dimensions given in U.S. inches.
           1 inch = 25.4 mm

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet




